WATER QUALITY OF THE CHEAKAMUS RIVER:
An Assessment and a Proposal for Future Monitoring

Richard N. Nordin
Water Management Branch
B.C. Ministry of Environment

August 1984



SUMMARY

An application for increased discharge by the Municipality of Whistler
for its sewage treatment plant was received by the Ministry of Environment's
Waste Management Branch in 1982. A number of agencies expressed reserva-
tions regarding the effect of the increased discharge on the Cheakamus
River, particularly the possibility of increased periphyton growth in por-
tions of the river which are important for recreation and salmonid spawning
and rearing., The Waste Management Branch requested that an interagency
[...]
River which were closed by the Order-in-Council.

Prior to 1981, B.C. Hydro's facilities at Daisy Reservoir were widely
used for day-use activities such as picnicking, boating, fishing and swim-
ming. After the O0IC in 1981 the access was blocked off. However, the
facilities were not dismantled. The closure of these facilities did not
eliminate their use, rather they continued to be used by visitors who parked
their cars on both sides of Highway 99. From the viewpoint of many recreat-
ionists and the Outdoor Recreation Council of B.C., this situation posed
greater safety problems than did the potential collapse of the Barrier. For
this reason, as well as the high potential of Daisy Lake for a variety of
lake uses, there was considerable pressure to re-open the area for recrea-
tional purposes (Barker, 1982) and this has been recently done (1983).

The Cheakamus is also used for kayaking, however, the relationship
between water quality and suitability for kayaking is difficult to estab-
Tish, and Timited to bacterial concentrations which could 1limit body contact
recreation.



8

In terms of general recreation potential, Barker (1982) noted that the
attractiveness of the valley and consequently the marketability of a summer
resort will be adversely affected if river carrying capacity is exceeded and
water quality significantly reduced. A specific recommendation of the
report was to maintain the streams, lakes and rivers of the Whistler corri-
dor at drinking water standards (Recommendation 22). For some parameters
this may be an admirable but difficult goal to achieve (such as fecal coli-
form bacteria). Other parameters of concern (nutrients and algal biomass)
have no established applicable criteria.



9
3. HYDROLOGY

An understanding of the patterns and volumes of flow is a prerequisite
to evaluating a number of key water quality parameters. These include
effluent dilution and projecting future contaminant concentrations.

The Tlower portions of the system have their flows regulated by B.C.
Hydro. Hydro constructed a 27 m dam in 1955-57 forming Daisy Lake Reser-
voir. Prior to construction, the area consisted of a number of small lakes
including Daisy Lake, that drained into the Cheakamus River.

Daisy Lake, since it is a storage reservoir, varies considerably in its
morphometric characteristics depending on the time of year and the way it is
operated. At full pool the surface area is approximately 5 km2, the
volume is 44 517 dam3 and the maximum depth is 24 m, Other data are given

below.
DAISY RESERVOIR MORPHOMETRY
Volume 52 000 dam3 (Waste Management Branch)
52 423 dam3 (EVS Consultants, 1976)
Max. pool level 378.25 m (1 241.5 feet)
Normal high pool 373.4 m (1 225 feet)
Normal low pool 368.8 m (1 210 feet)
Min. pool level 364.5 .m (1 196 feet)
Surface area 4.2 km?
Maximum depth 24 m
Watershed area 804 km?

Water is released from Daisy Lake dam in two ways. For generation of
power, the water is released via a 5.5 m diameter diversion tunnel to the
Squamish Valley powerhouse 11 km to the southwest. The drop in elevation is
274 m and the hydroelectric energy capacity is 140 megawatts. The water
discharged to the powerhouse is, on an annual basis, about 80% of the water
leaving Daisy Lake.



10

Water may also be discharged to the lower Cheakamus from the dam by way
of the small generator outlet; a hollow cone release valve; two radial spill
gates; or over the top whenever the reservoir exceeds 378 m (last occurred
in January, 1977). The Water Licences to B.C. hydro stipulate that there
must be a flow of 500 cfs in the Cheakamus River below its confluence with
Rubble Creek. To ensure this flow, it was calculated that the minimum out-
flow through the dam must be 2.24 m3/s (80 cfs), consisting of 0.56 m3/s
(20 cfs) from the generator outlet and approximately 1.68 m3/s (60 cfs) from
the 0.8 diameter hollow cone valve, which is situated near the bottom of the
reservoir at 357 m ASL. During high flow periods, varying amounts of water
are released from the 11 m high by 12 m wide radial spill gates, which are
placed at the upper 11 m of the dam. The flow in the lower Cheakamus has
been gauged near Brackendale (08GA043) close to the confluence with the
Squamish River. From October to April less than 50% of the total river flow
at Brackendale originates from Daisy Reservoir, but in the May to September
period, the largest portion of the flow originates from Daisy Reservoir. At
Brackendale, peak flows generally occur in June (mean monthly flow 1957-
1979 was 86.1 m3/s) and low flow generally in March or April (mean March
flow 1957-1979 was 15.9 m3/s). There is also partial flow information for
the Cheakamus at Garibaldi (08GA017) 1916-1957 (before dam construction) and
1958-1969 (after the dam) and for Rubble Creek (08GA023}. The data for
Rubble Creek are old (1924-1934) and may or may not be representative, but
would indicate a mean annual flow of about 4.9 m3/s. Thus Rubble Creek
would 1likely contribute about 17% of the total flow below the confluence.
Water flow gauging stations are shown in Figure 3.

Flow on the upper Cheakamus has been measured between 1924 and 1948
near Mons (08GA024). From those data, the mean flow is given as 19.7 m3/s
with the peak flow in July (49.4 m3/s) and low flow in March (4.4 m3/s).
There are flow records for at least two other inflow creeks - Brandywine
Creek (08GA016), and Cheekeye Creek (08GA039) which flows into the lower
Cheakamus. The mean annual hydrographs for three stations on the Cheakamus
are shown as Figures 4, 5 and 6. At present only one hydrologic station is



11
active. This 1is the station upstream from Millar Creek on the Cheakamus
which is operated by B.C. Hydro. A request to reactivate a station on the
lower Cheakamus has been made.

Daisy Reservoir has a relatively short flow through (flushing) time.
With a mean outflow of 1.2 million dam3, the mean water residence time
would be 15 days wusing full pool volume. However, the range is

considerable; from 5 days or less at a high discharge rate to 138 days at a
very low flow.

Because of the small volume of the reservoir, the elevation (and
volume) vary through the year. The typical operation is to have the
reservoir full in June, July and August, emptying in the fall and winter
(September through March) and refilling in April or May (Figure 7).

Water Temperatures have also been recorded at two flow stations
(Brackendale, Garibaldi) and are shown in Figure 8 (Environment Canada,
1977).



12
4. WASTE DISCHARGES

The Whistler sewage treatment plant is the major waste discharge in the
system. However, there are two smaller permits which have been issued by
Waste Management Branch which may have some effect on the Cheakamus system
(Figure 3). Permit PE-6412 was issued in January 1982 to the Ministry of
Lands, Parks and Housing for a residential subdivision. The effluent (maxi-
mum of 196 m3/day) would be discharged to Daisy Lake and has effluent
limits of 30 mg/L of BOD, 40 mg/L of suspended solids and 1.5 mg/L of total
phosphorus. The second permit is for a laundromat and domestic sewage
issued to Daisy Lake Holdings in September, 1973 as PE-2651. The discharge
is to ground via septic tank of a maximum of 650 gal/day (2.9 m3/day).
The discharge is near Lake Lucille, which drains to the Cheakamus, however
the discharge is unlikely to have a significant effect on water quality. An
application has been received for a discharge of 109 m3/d for a resi-
dential development to discharge to Daisy Reservoir (AE-6330). No permit
has been issued at present for this discharge,

The Squamish-Lillooet Regional District supports the concept of further
residential and recreational development in a number of areas, one of which

is the east side of Daisy Lake (Barker, 1982).

4.1 SEWAGE TREATMENT PLANT

4.1.1 OPERATION

The Whistler effluent at present receives secondary treatment and phos-
phorus removal with alum. New works proposed in the 1983 permit amendment
consist of an equalization tank, primary clarifier, rotating biological
contactors, final clarifier, phosphorus removal facility, chlorine contact
tank, anaerobic digestor and sludge belt press. The present facilities
consist of an extended aeration activated sludge plant which will be phased
out. The tanks will be used for flow equalization (Wetter, 1983).



13
4.1.2 PERMIT

The permit for the sewage treatment plant was issued February 4, 1972
as PE 1452 to the Squamish-Lillooet Regional District. The permitted dis-
charge volume was 1 818 m3/d (400 000 gallons/day) with a 5-day BOD of 40
mg/L, suspended solids of 40 mg/L and chlorination. The Letter of Transmit-
tal required that a chlorine residual of less than 0.05 mg/L be maintained
in the effluent with at least one hour chlorine contact time at average flow
rates.  Approval for discharge was contingent on the available effluent
dilution being 40:1 or better (Wetter, 1983). The discharge was to be to
the Cheakamus River above Millar Creek. The plant commenced operation in
January, 1975. The permit was amended April 30, 1976 by extending the time
specified for completion of the works and transferring the title from the
Regional District to the Resort Municipality of Whistler.

Phosphorus removal was not a permit requirement, but facilities were
built into the plant and phosphorus has been removed since 1975.

The growth of the Municipality has resulted in increased flows. 1In
February, 1981, Whistler applied for an amendment of PE 1452 to discharge
12 800 m3/day. By 1982, peak average daily flows (2 500 m3/day) exceed-
ed permitted volumes. The population served by the treatment plant was
estimated to be 9 200, but facilities exist for approximately 13 800 with
some hotels and subdivisions not yet connected.

The permit amendment which was issued in mid-1983 approved an increase
to 8 182 m3/day, which should service a population of 24 000. The permit
also specified that an extensive environmental monitoring program be under-
taken and a waste management program be developed. The following Table
shows the anticipated population and discharge volumes to 1992.



14
WHISTLER POPULATION PROJECTIONS AND ESTIMATED SEWAGE DISCHARGE

Population (December) Connected Population Flow (0.34 m3/person/day)
1982 13 800 4 705
1983 14 900 5 080
1984 16 000 5 455
1985 17 100 5 830
1986 18 200 6 205
1987 19 300 6 578
1988 20 400 6 955
1989 21 500 7 328
1990 22 600 7 705
1991 23 700 8 080
1992 24 800 8 456

The new permit specifies a maximum phosphorus concentration of 1.5 mg/L
in the effluent after alum treatment.

In the future, flows from the treatment plant would be expected to
increase in proportion to the population increases noted in the above Table.
With the new permit, a significant change has been made specifying tertiary
treatment and a maximum discharge concentration of 1.5 mg/L phosphorus.
Since the effluent previously averaged approximately 3 mg/L total phosphor-
us, it would be expected that if effluent concentrations of 1.5 mg/L can be
achieved, the loadings would at first be reduced but would increase after
the time when present flow rates are doubled.



15
4.1.3 EFFLUENT DILUTION

In response to the original pollution control permit application of
1972, the Federal Government (Dept. of Fisheries and Forestry) had specified
that the available dilution for the effluent should exceed 40:1. The
Pollution Control Objectives specify a minimum dilution of 20:1. This dilu-
tion should be calculated by using "the Towest week's streamflow anticipated
during the discharge period in an average year and the highest estimated
hourly discharge rate" (Pollution Control Board, 1975). An hourly peaking
factor of double the daily flow is generally used. Using a mean 7-day
average low flow of 2.86 mS/s (101 cfs) from station 08GA024 - Cheakamus
near Mons, the dilution for the effluent under these low flow conditions for
old permit conditions (1 818 m3/day) is 136:1, for peak hourly discharge
68:1, for new permit conditions (8 182 m3/day) 30.2:1 and for the new peak
hourly discharge 15:1. Table 2 shows dilutions at a larger variety of river
and effluent flows.

Because of low dilutions such as are present in the upper Cheakamus,
and the present fish populations, dechlorination should be investigated.



16
The total phosphorus discharged had a mean concentration of approxim-
ately 3 mg/L and the total dissolved phosphorus a concentration of approxi-
mately 2.2 mg/L in the effluent. Too few ortho phosphorus values are avail-
able to estimate concentrations of this fraction but ortho and total dissol-
ved phosphorus should be nearly equal.

4.1.4 EFFLUENT FLOW RECORDS

Whistler sewage treatment plant serves a resort population and the
flows which the sewage treatment plant handles has patterns of flow charac-
teristic of a resort village. The flows can be divided into a period of
high population (high STP inflow) in the winter ski season and a lower popu-
lation in the summer season. Within these two periods there are variations
in flow according to weekday, weekend and long weekend. The flows in 1982
and 1983 are summarized below.

SEASONAL VARIATION IN FLOWS FROM WHISTLER STP

1982 summer - weekdays 200 000 gpd (909 m3/day)
- weekends 250 000 gpd (1 137 m3/day)

ski season

weekdays 250 000-300 000 gpd (275 000 gpd =1 250

m3/day)

- weekend and holidays 400-600 000 gpd (500 000 gpd =
2 274 m3/d)

- maximum daily flow 750 000 gpd (3 409 m3/day)

1983 summer - weekdays 180 000 gpd (818 m3/day)
- weekend 210 000 gpd (955 m3/day)
- long weekend 250 000 gpd (1 137 m3/d)

ski season - weekdays 550 000 gpd (2 500 m3/d)
- weekends 600 000-700 000 gpd (650.000 gpd = 2 955
m3/d)
- long weekend 700 000 gpd (3 182 m3/d)



17
4.1.5 EFFLUENT QUALITY

Data were collected for five years between 1977 and 1982 and can be
used to evaluate the effluent quality of the treatment plant and its
consequent effect on the Cheakamus River. A summary table of the important
parameters (Table 3) shows that the suspended solids and BOD are on average
well below the permit limits. For suspended sediments only 3 of 66 values
exceeded 40 mg/L and for BOD only 2 of 65 exceeded 40 mg/L. The specified
standard for chlorine residual of 0.05 mg/L was not met routinely. The mean
chlorine residual reported was 0.44 mg/L and the majority of values exceeded
0.05 mg/L. Another notable result 1is the low concentration of fecal
coliform bacteria. The mean concentration for the period was a MPN of

225/100 mL. The three samples with the highest values were associated with
one particular test method.

With regard to the potential problem of stimulation of periphyton
growth, nutrients are of primary concern. The mean effluent concentration
of nitrate nitrogen was about 2 mg/L and ammonia nitrogen about 10 mg/L.
The mean concentrations of phosphorus reflect the tertiary treatment which
Whistler has carried out voluntarily since discharge began. The reduction
is by alum precipitation, and results in phosphorus values which are rela-

tively Tow: 2.2 mg/L for total dissolved phosphorus and 3.0 mg/L for total
phosphorus.



18
4.1.6 SEWAGE TREATMENT PLANT LOADING AND RIVER NUTRIENT INCREASES

Using the available flow data for the discharge from the sewage treat-
ment plant and the river flow at the point of discharge, the increase in the
concentrations of nutrients as a consequence of the STP discharge can be
calculated . Table 4 was created to ascertain the increase in concentration
at the point of discharge which might be expected as a consequence of the
STP effluent. Table 4 indicates that for a loading level typical of 1983,
the increases can cover a wide range of values. Volumes of effluent dis-
charged vary considerably during the year. Maximum population served is
during long weekends, somewhat reduced for regular weekends and reduced
again for weekdays. A lower population is present during the summer with
variation between weekdays, weekends and long weekends.

Against these loading conditions, three levels of river flow were